eﬁwc%“’f“"/

AR TS L 4SS

c 7 0 3 I H

BP413 H I v v a v~

R413—-—KMH I v ¥avw
R413—-DH I v ¥ a v
=

d

(A
w

XS Eaed I et [ b o o d
QL ﬁl

RH £ LH

BURFRH LH (&, #EEETHMICM > THIZRH, ZARIZLHERL TWET,

PARTS NO. 7953 981H 000 05/11/07



7953

7953

7953

7953

7953

7953

CT031H

H

100E r—v7 CASE

110A ¥7hFr1 FIRST SHAF T rrerreeeeeeen:
120A V¥ 72 SECOND SHAFT-eeeereeeee.s
130A % 7R3 THIRD SHAF T teeeeeeeeeennns
140E 01 Z7yAJv¥7h FINAL SHAFT:----:

140E 02 #¥AFKsT7vyF SIDE CLUTCH

X
CONTENS

//7953 100E

=l
7953 110A L&
AN gj E /7953 120A
7953 130A. = %@
7953 140E
. Lk e =
L¥ X S
X o e ry:| o I (|

H k-1

05/11/07



7953 100E Zr—¥»”7 CASE

R BaES B fafn JlEE BT B A 5 B iz &
NO. PART NO. PART NAME Q'ty |DESCRIPTION |FROM ~ UP TO SERIAL NO] REMARKS

1 7953 1001 001 |3y¥3vh-AL CASE 1

2 7953 1002 001 |3y¥3vF-AR CASE 1

3 7953 1004 000 |44 W$+y7’ CAP 1

4 7306 1009 000 [7°7%° PLUG 1 |M12XP15

5 0833 0001 200 |- T7yy+ WASHER 1 |swi2

6 7953 1007 000 [#°-} GUARD 1

7 0540 0108 018 |A{I9E™Y PIN 1 |p8X18(AFE) |NO.01671~

7 0540 0108 018 |A{29t°Y PIN 2 |p8X18(AFE) [~NO.01670

8 K814 0108 030 [F# W b BOLT 2 |M8X30

9 K814 0108 090 [F# Wb b BOLT 2 [mM8X%x90

10 K814 0108 105 |F# Wk BOLT 1 [M8X105

11 K814 0108 115 |[F# Wb b BOLT 1 [mM8X115

12 F301 0108 000 |Ftyh NUT 6 |m8

13 K710 0608 010 [F# W b BOLT 2 |M8X10 2410

CT031H —1— 05/11/07



7953 110A

¥ 7 b1

FIRST SHAFT

il BaEs EB s A B £ B+ BB 5 B B %
NO. PART NO. PART NAME Q'ty |DESCRIPTION |[FROM ~ UP TO SERIAL NO] REMARKS
1 7953 1101 100 |y+7M SHAFT 1
2 7953 1102 100 |$'¥ 16-27 GEAR 1
3 0750 0060 030 |ATUVY BEARING 1 |6003
4 0750 0062 020 |A'7Yv4" BEARING 1 6202
5 0840 1017 307 |24 Y-l SEAL 1 |UE17307
6 0834 0030 080 |-l +y7’ CAP 1 |Sc308
7 7953 1111 000 |77+ +7h SHAFT 1
8 7953 1112 100 |Y7+74-% FORK 1
9 7953 1113 000 |¥74A7°Y09° SPRING 1
10 0800 0000 800 |& - BALL 1 |5/16
11 7953 1121 001 |¥7 i~ LEVER 1
12 7953 1122 100 |¥7 -84 F GUIDE 1
13 0830 0100 140 |0OYv¥%° 0O-RING 1 |pP-14
14 0830 0100 160 |0OYv¥° 0-RING 1 |pP-16 NO.00907~
CTO031H —2— 05/11/07



7953 120A ¥v¥7hr2 SECOND SHAFT

S T kea BB ah 44 PR %5 | Y S A 5 (i
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FRoM ~ UP To SERTAL No.| REMARKS
1 7953 1201 100 |+ 7 k2 SHAFT 1
2 7953 1202 100 |¥+ 14 GEAR 1 |u3
3 7953 1203 000 |¥+ 30 GEAR 1
4 7953 1204 100 |A>—A COLLAR 1 |p254
5 7953 1205 000 |+ 41 GEAR 1
6 7953 1206 000 ¥+ 28 GEAR 1
7 7953 1207 100 |h>—B COLLAR 1 |p254
8 0750 0062 030 |R7U5 BEARING 2 16203
9 0840 1017 357 |A1IL—Ib SEAL 1 |UE17357
10 | 7953 1211 000 |7L—=FHILE— [HOLDER 1
11 | 7953 1212 000 |JL—FASSY A |BRAKE 1
12 | 7953 1213 000 [TL—=* F>L DRUM 1
15 | 7953 1213 300 |/vwv¥> PACKING 1
16 | 7953 1213 400 [/\w*>5TL—b |PLATE 1
17 | 0740 0001 400 |CU% RING 1 |s14
18 | K700 0106 020 |FRIL b BOLT 4 |M6X20
19 | F204 0106 012 |€LRA SCREW 3 [mex12
30 | 7953 9901 000 |/a—twhk SHOE SET 1

CT031H —3— 05/11/07



795

3 130A ¥v¥7hr3 THIRD SHAFT

S ek BB i A4 PR % | A Pl B i (i
NO. PART NO. PART NAME | Q ty |[DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS
1 7953 1301 101 |7k 3 SHAFT 1
2 7953 1305 100 |+ 29—41 GEAR 1
3 0750 0062 030 [N7Uv5 BEARING 2 |6203
CTO031H —4— 05/11/07




7953 140E

01 77477k FINAL SHAFT

A EE S HEAATR (| 7Y S o 5 B [
NO. PART NO. PART NAME | Q ty |DESCRIPTION| FRoM ~ UP T0 SERTAL No.| REMARKS
1 | 79531401001 [Z71HLiATMA SHAFT 2
2 | 79531402101 |¥t 37 GEAR 1
3 | 79531403 101 |ZT7ZA/RR BOSS 1
4 | 0740 0004 500 |C L5 RING 2 |45
5 | 79531405 200 |7 RIHRR BOSS 2
6 | 0800 0000 600 [H—IL BALL 16 | 6.35
7 | 79531406 000 (7i+B WASHER 2
8 | 79531407 000 |7wir+C WASHER 2
9 | 79531408 000 [7wi+D WASHER 2
10 [ 7953 1400 001 |A>—C COLLAR 2
11 [ 7953 1410 000 | YA RIS FAALA) [SPRING 2
12 | 7953 1411 200 |41 RFZvF IR+ CLUTCH 2
13 | 7953 1412 101 |F5F U4 CLAW 2
14 | 7953 1413 100 |+ A(TA PIPE 1
15 | 0750 0060 050 | N7 )5 BEARING 4 |6005
16 | 0840 1025 478 |A11Li—b SEAL 2 |UE25478
17 | 0740 0002 500 |C s RING 4 |s25
18 | 07410004 700 |CL5 RING 2 |H47
19 [ 0800 0000 500 |[F—/L BALL 24
20 | F154 0608 025 |tLRA BOLT 8 |M8X252410
21 | 7953 1437 000 |1\~ PIPE 1
CT031H —5— 05/11/07




7953 140E 02 ¥4 kKr/7vF SIDE CLUTCH

3 6\®
Y~ \
5\ I
2\ %)

4

Flbit AP (| R S O S B [ B

S
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERTAL No. | REMARKS
1 | 7953 1421 100 |[HA R/ F74+—2 FORK 2
2 | 79531422 100 |oZvF 47 SHAFT 2
3 | 7953 1423 100 |oZvF+718B SHAFT 2
4 | 05500005022 |2 )96 PIN spring 4 | @p5X22
5 [ 08300100 140 (0% O-RING 2 |P-14
6 | 08340018 050 [ —jL*x+v CAP 2 |sciss
7 | 7953 1424 000 | Y1 R/>vFI\— LEVER 2
8 | F301 0108 000 |FfFvhk NUT 2 |M8

CT031H —6— 05/11/07






